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TO: Ron Abmhamson FROM: i, .
Trammell Crow Compary
Bn
DATE: 12 March 2001 FaxX & 652-0495 (5 pages)

RE: Alaska Bauilding - Plaster/Skim Coat/Pamnt Chip Samples

Included are the laboratory results for samples collectsd in the Alaska Building stairwell. The plaster and
skim copt materals from the stairwell t25ted vegative for asbestos. PES also collected paint chip samples
from the same aréas. The paint was found to contain a low percentage of lead in both steirwell samples.

Call ma if you have any questions at 233-9629. Thank you.
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